



Name: _____ Date: _____

HT: _____ % tile

WT: _____ % tile

HC or BMI : _____ % tile

NOTES: _____

IMMUNIZATIONS

VITAMINS

DTaP	Polio	HIB	Pneumococcal	Rotavirus	D drops	1 drop daily
HepB	HepA	MMR	Varicella	Flu	D-Vi-Sol	1 ml daily
HPV	Tdap	Meningococcal	MenB		Poly-Vi-Sol with Iron	1 ml daily

DOSAGE GUIDES FOR CHILDREN 6 MONTHS AND OLDER

BENADRYL/DIPHENHYDRAMINE 12.5mg/5ml
 every 6 hours as needed

INFANT MOTRIN/ADVIL/IBUPROFEN 50mg/1.25ml
 every 6 hours as needed

Weight	Amount	Dosage
14-16 lbs	2.5 ml	6.25 mg
17-21 lbs	3.75 ml	9.38 mg
22-32 lbs	5 ml	12.5 mg
33-42 lbs	7.5 ml	18.75 mg
≥ 43 lbs	10 ml	25 mg

Weight	Amount	Dosage
12-16 lbs	1.25 ml	50 mg
17-21 lbs	1.875 ml	75 mg
22-32 lbs	2.5 ml	100 mg
33-43 lbs	3.75 ml	150 mg

TYLENOL/ACETAMINOPHEN 160mg/5ml
 every 4 hours as needed *ok to give >3 months old

CHILDREN'S MOTRIN/ADVIL/IBUPROFEN 100mg/5ml
 every 6 hours as needed

Weight	Amount	Dosage
6-11 lbs	1.25 ml	40 mg
12-17 lbs	2.5 ml	80 mg
18-23 lbs	3.75 ml	120 mg
24-35 lbs	5 ml	160 mg
36-47 lbs	7.5 ml	240 mg
48-59 lbs	10 ml	320 mg
60-71 lbs	12.5 ml	400 mg
72-82 lbs	15 ml	480 mg
83-95 lbs	17.5 ml	560 mg
≥ 96 lbs	20 ml	650 mg

Weight	Amount	Dosage
12-16 lbs	2.5 ml	50 mg
17-21 lbs	3.75 ml	75 mg
22-32 lbs	5 ml	100 mg
33-43 lbs	7.5 ml	150 mg
44-55 lbs	10 ml	200 mg
56-65 lbs	12.5 ml	250 mg
66-76 lbs	15 ml	300 mg
77-87 lbs	17.5 ml	350 mg
≥ 88 lbs	20 ml	400 mg